
ERIE COUNTY SEWER AGENCY REPORT 

ERIE COUNTY SEWER DISTRICT (ECSD) NO. 3 

INCREASE & IMPROVEMENT OF FACILITIES (2024) 

 

INTRODUCTION 

ECSD No. 3 is located in central Erie County (Exhibit A) and provides wastewater collection, 

conveyance, and treatment services for the Villages of Blasdell, Hamburg and Orchard Park, as well as 

portions of the Towns of Boston, Eden, Hamburg, Holland, Orchard Park and West Seneca.  Services are 

also provided by ECSD No. 3 to the Mount Vernon Sewer District, the Town of Orchard Park Sewer 

Districts, the Woodlawn Sewer District, and a limited number of non-residential properties in the Town of 

Elma. 

 

The original District was created in the early 1960’s. In the late 1970’s and early 1980’s, extensions to the 

original District known as the Boston Valley, Armor-McKinley and Holland Extensions were formed.  In 

2003, the District was consolidated to include all previous extensions and the new Blasdell Extension into 

a single District.  The Blasdell extension was added to incorporate the existing Village of Blasdell system 

as well as the Ford Motor Company stamping plant.  In 2005, the District was extended to include the 

Village of Hamburg sanitary sewer collection system, and in 2007 and 2008, ECSD No. 3 was again 

extended to include the remaining sewer districts owned by the Town of Hamburg, along with the Village 

of Orchard Park and the Wanakah Sewer District. 

 

All flows generated within Erie County Sewer District No. 3 (with the exception of a small portion of the 

Town of West Seneca and the Town of Holland) – as well as out of district customers in the Town of 

Elma, the Town of Orchard Park, the Mount Vernon Sewer District, and the Woodlawn Sewer District – 

receive treatment at the Southtowns Advanced Wastewater Treatment Facility (AWTF). 

 

BACKGROUND 

The Southtowns AWTF, located at S3690 Lakeshore Road, Hamburg, New York became operational in 

December 1980.  After many years of discussion and negotiations, ECSD No. 3 and the New York State 

Department of Environmental Conservation (NYSDEC) came to terms on a new State Pollutant 

Discharge Elimination System (SPDES) Permit for the Southtowns AWTF in late summer of 2012, with 

an effective date in the fall of 2012.  The “Schedule of Compliance” section of this SPDES permit 

NY0095401 included, amongst other conditions, the following items: 

 



Erie County Sewer District No. 3 
Increase & Improvement of Facilities (2024) 

Page 2 of 8 

 Total Residual Chlorine (TRC) Study: for more restrictive chlorine residual limitations on both 

the main outfall and overflow retention facility (ORF). 

 Ammonia Study: for new daily maximum ammonia limits on the main outfall. 

 Phenolics & Cyanide Study: for new cyanide and phenolics limits on the main outfall. 

 No Feasible Alternatives Analysis: addressing the utilization of the onsite ORF. 

 Facility Report: to develop a plan to manage peak flows and meet new SPDES permit limitations. 

 

In October 2015, ECSD No. 3 submitted an “Updated Facilities Plan” detailing the proposed Southtowns 

AWTF improvements.  The “Updated Facilities Plan” included in its appendices previously submitted 

reports for the TRC Study, Ammonia Study, and Phenolics & Cyanide Study.  Presently the average daily 

flows for the Southtowns AWTF are approximately 20 million gallons per day (MGD) with a peak flow 

rate through the treatment process limited to a maximum of approximately 40 MGD.  After completion of 

the expansion program, the average rated capacity of the Southtowns AWTF is expected to more than 

double and the peak flow throughput is expected to increase by 37.5%. 

 

In September 2016, the NYSDEC issued a comment letter regarding the “Updated Facilities Plan” 

submission.  The September 2016 NYSDEC comment letter primarily focused on the plant hydraulics and 

the amount of flow managed during different scenarios.  ECSD No. 3 and NYSDEC subsequently met 

several times to discuss the September 2016 comment letter and address various questions / concerns.  In 

April 2017 the “No Feasible Alternative Analysis” for the Southtowns AWTF was submitted to the 

NYSDEC, further refining the upgrade plan. 

 

After additional meetings and discussions with the NYSDEC, in September 2019 ECSD No. 3 submitted 

an “Updated Facility Plan – Summary Letter Report” providing further hydraulic and ammonia analyses 

and formally amending the October 2015 submission.  The amended plan as presented in the “Summary 

Letter Report” updated the proposed improvements to be implemented, the proposed schedule, and cost 

estimate. 

 

The phased approach as detailed in the “Updated Facility Plan – Summary Letter Report” is as follows: 

 

Phase 1 

 Disinfection and Effluent Pumping Improvements: including ultraviolet (UV) disinfection or 

chlorination/dechlorination via a new chlorine contact tank and a new effluent pumping station. 



Erie County Sewer District No. 3 
Increase & Improvement of Facilities (2024) 

Page 3 of 8 

 ORF/Outfall Modifications: including replacement of existing outfall diffuser ports, replacement 

of existing ORF discharge pipe, and construction of onshore hydraulic relief point. 

 

Phase 2 

 Aeration/UNOX Expansion: including two (2) new UNOX tanks, new UNOX influent 

distribution chamber, various modifications to change the flow path and liquid depths in the 

UNOX system, new UNOX mixers, and general rehabilitation of existing tanks. 

 Bioclarifier Upgrades: including four (4) circular or eight (8) new rectangular bioclarifiers and a 

new distribution chamber. 

 

Phase 3 

 Solids Handling Enhancements: new gravity thickener, new thickener distribution chamber, 

thickener covers, and dewatering improvements. 

 

In February 2020, the NYSDEC issued an approval letter for the “Updated Facilities Plan” as amended 

via the “Summary Letter Report.”  The NYSDEC approval letter included a caveat regarding the dilution 

factors utilized by the NYSDEC in the 2012 SPDES permit limitation calculations and subsequently 

incorporated into the analyses completed for the “Updated Facility Plan – Summary Letter Report.”  

Additionally, the February 2020 NYSDEC approval letter included implementation schedule milestones 

that were concerning to ECSD No. 3.  As a result, technical memorandums titled “Action Levels for Zinc, 

Copper, and Nickel; at the Southtowns Advanced Wastewater Treatment Facility – FINAL” and “Effect 

of Reduced Dilution Factor on Cyanide and Phenol in the Treated Effluent at the Southtowns Advanced 

Wastewater Treatment Facility” were completed to evaluate the impacts associated with the potential 

dilution factor changes.  These memorandums were transmitted via an August 2020 letter that also 

addressed ECSD No. 3’s concerns regarding the aforementioned implementation schedule. 

 

In a September 2020 response letter, the NYSDEC verified the conclusions in the technical 

memorandums and corrected/clarified the approved implementation schedule.  ECSD No. 3 responded via 

letter in October 2020 requesting additional consideration on the schedule impacts.  In February 2021 the 

NYSDEC provided a revised schedule. 

 

With NYSDEC final approval and an amended schedule, ECSD No. 3 issued a request for proposals in 

April 2021 to retain an engineer to implement Phases 1 and 2 in the “Updated Facility Plan – Summary 

Letter Report”, as well as conduct an additional needs evaluation for other components of the Southtowns 



Erie County Sewer District No. 3 
Increase & Improvement of Facilities (2024) 

Page 4 of 8 

AWTF (including Phase 3).  Hereinafter Phase 1, Phase 2, and the additional needs identified will 

collectively be referred to as the “Southtowns AWTF expansion.”  Following receipt of engineering 

proposals in June 2021 and interviews in August 2021, Arcadis was awarded the Southtowns AWTF 

expansion engineering work by the Erie County Legislature in October 2021.  After finalizing the 

necessary professional services agreement, a notice to proceed was given to Arcadis in December 2021. 

 

With the commencement of engineering design services, in 2022 ECSD No. 3 initiated the process of an 

“Increase & Improvement of Facilities” for the Southtowns AWTF expansion.  Utilizing estimates 

developed in the “Updated Facility Plan – Summary Letter Report”, the expansion program costs were 

estimated to be a total of $100 million: 

 Phase 1 Project: Disinfection Systems, ORF and Outfall Modifications, Effluent Pumping and 

Hydraulic Improvements: approximately $25 million 

 Phase 2 Project: Bioclarifier and Aeration/UNOX System Improvements: approximately $45 

million 

 Additional Needs: “non-regulatory” items including electrical systems, overall backup power 

generation, equipment replacements, IT infrastructure, physical plant, HVAC, office / laboratory / 

locker room space, select Phase 3 improvements, and the like: approximately $30 million 

 

The Sewer Agency Report for the $100 million Increase & Improvement of Facilities was approved by 

the ECSD No. 3 Board of Managers on April 6, 2022.  The report was subsequently filed with the Erie 

County Legislature, a public hearing was held on September 22, 2022, and the Legislature subsequently 

directed that ECSD No. 3 submit an application to the New York State Comptroller's office on December 

19, 2022 through an approving resolution.  After the New York State Comptroller's office offered its 

consent to proceed with Increase & Improvement of Facilities on July 6, 2023, the Erie County 

Legislature approved the Southtowns AWTF expansion bond resolution on July 20, 2023. 

 

During the period in which ECSD No. 3 was obtaining necessary approvals for the Increase & 

Improvement of Facilities, Arcadis had been proceeding with design of the expansion program.  Phase 1 

improvements, along with select electrical and backup power generation, were bid in August 2023.  Bids 

were opened on October 12, 2023 and the lowest responsible bid was $54,961,454.00. 

 

COST OF THE PROJECT 

From 2019-2024, costs have increased well above estimates developed in the “Updated Facility Plan – 

Summary Letter Report” due to major inflationary pressures, material and labor shortages, a saturated 



Erie County Sewer District No. 3 
Increase & Improvement of Facilities (2024) 

Page 5 of 8 

construction market with limited contractor availability, and other factors.  Using the actual bid costs 

received for Phase 1 (including selected electrical / backup power generation improvements identified in 

the additional needs evaluation) and the Phase 2 estimates at 60% design, the updated cost of the project 

is $215 million.  Further details are presented below: 

 

Phase 1 Project – Bid Schedule of 
Values Major Element 

Mobilization/Demobilization & General Conditions $3,800,000  

Erosion Control / Staging Areas / Temporary Lots and Fencing $1,000,000  

Demolition $800,000  

New Effluent Submersible Pump Station $12,900,000  

Chlorine Contact Tank, Auxiliary Pump Station, Dechlorination Facilities $10,200,000  

Piping / Hydraulic Improvements $5,300,000  

Outfall Repairs (in lake) $2,500,000  

Paving Work, Site Utilities, Restoration $2,500,000  

New electrical substation, plant-wide generator, other electrical improvements $14,800,000  

Hazardous Materials, Contingencies, Etc. $1,200,000  

TOTAL $55,000,000  
 

Phase 2 Project – 60% Design Opinion of 
Probable Cost Major Element 

Utility Re-location, Excavation, Dewatering, Prep Work $25,000,000  

Clarifiers, Activated Sludge Pumping Station, and South Tunnel $73,000,000  

New Aeration (UNOX) Reactors $15,000,000  

Rehabilitation of Existing Aeration (UNOX) Reactors and Site Work $12,000,000  

TOTAL $125,000,000  
 

Additional Items To Be Considered Opinion of 
Probable Cost Major Element 

Phase 2 Cost Uncertainty (AACE Class 2 Estimate - 20%) $25,000,000  